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VIS TN

Client’s name / Tén khach hang : CBHITECH CO.,LTD

Client’s address / Dja chi : TANG 4, BAO HIEM QUAN QI MIC, SO 8 PHAM HUNG,
CAU GIAY, HA NOI, VIET NAM

The following sample(s) was/were submitted and identified by the client as:
Céc théng tin nhén dang méu do khéch hang cung cép:

Name of sample / Tén mau :  JUPITER GREY

Quantity / S6 luong méu

e

01 sample / mdu

Date of receiving / Ngay nhan méu : 10-Apr-2018

Time of testing / Thoi gian thir nghiém  :  From [ tr 10-Apr-2018 to / dén 26-Apr-2018

Test result / két qua ther nghiém . See next page(s) / Xem trang sau

SGS authenticate the photos on original report only / SGS chi xac thyre cac hinh anh trong béao céo chinh thirc

Signed for and on behalf of
SGS Vie
Thay|mgf ¢

1
i

Construction Lab Manager
Industrial Services
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Characteristic Unit Test methods ~ Test result
Tén chi tiéu Don vi | Phuong phéap the» nghiém | Két qua thir nghiém

" Kndiloong riéng 6 trang tnaykre. | glom® | ASTMCE7-15 274

2 g?f'(;‘nl;’ ;f)s,',‘;‘; strength MPa ASTM C170 - 16 144.7

3. m;g;},“:hgfh’;}ft“’e MPa ASTM C99 - 15 18.5

4. ‘gg;e;t:":fdzfpti°" % ASTM C97 - 15 0.1

5. 2‘;;:; aég‘;gggth MPa ASTM C880 - 15 17.0

6. Plexural modulus of elasticity MPa ASTM C1352 - 15 16840

" ggr:,;‘}i?:?al“?zjgzance ¥ cm? ASTM C1353 - 15a 38.6

Note:

(*)  Test conditions / Diéu kién thir nghiém: 22 + 3 °C; 50 + 5 %.
Type of abrasive wheel / Loai banh mai : H-22.
Load applied to the abrasive wheels (per arm) / Tai trong dp dung cho banh mai : 1000g.
Number of cycles / S4 chu ky : 1000 cycles.

* %% END OF THE REPORT * % %
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